

Test Report

Report No.: NB212608050092

Date: Aug 12, 2026

Page:1/4

Applicant: Xiamen Benshine Co.,Ltd

Address: Unit 2702, No.22, Longyuanli, Siming District, Xiamen, 361000, China

The following merchandise were submitted and identified by the clients as:

Sample Name: the cartons, polybags ,stickers ,carton tapes

The following information were confirmed by the laboratory:

Testing Period: From Aug 05, 2026 to Aug 12, 2026

Test Results: Please refer to next page(s)

Test Requested

Please refer to the next page(s)

Signed for and on behalf of Guangdong NewBest Testing Service Co., Ltd.

Approved by:



Manager

This report cannot be reproduced partly, without prior written permission of Laboratory. Any unauthorized alteration, forgery or falsification of the content of this document is unlawful. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Items marked with “#” means they are not accredited by CNAS, “s” means the item of subcontractor, “*” means test items was/were not in CMA scope and the result cannot be as social justice proof data.

Room 201, Room 401, Building 11, No.38 Dongke Road, Dongcheng Street, Dongguan City, Guangdong Province

Test Report

Report No.: NB212608050092

Date: Aug 12, 2026

Page:2/4

Summary of test results

Test Requested		Conclusion
1	Heavy Metals Content in Packaging and Packaging Waste - PPWR,European Parliament and Council Regulation (EU) 2025/40	PASS

This report cannot be reproduced partly, without prior written permission of Laboratory. Any unauthorized alteration, forgery or falsification of the content of this document is unlawful. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Items marked with “#” means they are not accredited by CNAS, “s” means the item of subcontractor, “*” means test items was/were not in CMA scope and the result cannot be as social justice proof data.

Room 201, Room 401, Building 11, No.38 Dongke Road, Dongcheng Street, Dongguan City, Guangdong Province

Test Report

Report No.: NB212608050092

Date: Aug 12, 2026

Page:3/4

Test results:

Tested part(s) description:

Test Item(s)	Description	Location
I001	Transparent soft plastic with adhesive	Carton tape
I002	Transparent soft plastic	Polybags
I003	Brown paperboard with black printing	Cartons
I004	White paper with multi-color coating	Stickers

(1) Heavy Metals Content in Packaging and Packaging Waste -PPWR,European Parliament and Council Regulation (EU) 2025/40

Test Method : Acid digestion, determined by Inductively Coupled Argon Plasma Spectrometry, and Hexavalent Chromium content was determined by UV-Visible Spectrophotometry.

Analyte	Unit	Result				Limit
		I001	I002	I003	I004	
Lead (Pb)	mg/kg	N.D.	N.D.	N.D.	N.D.	-
Cadmium (Cd)	mg/kg	N.D.	N.D.	N.D.	N.D.	-
Mercury (Hg)	mg/kg	N.D.	N.D.	N.D.	N.D.	-
Hexavalent Chromium (Cr VI)	mg/kg	N.D.	N.D.	N.D.	N.D.	-
Sum of Pb+Cd+Hg+Cr VI	mg/kg	N.D.	N.D.	N.D.	N.D.	<100
Conclusion	-	PASS	PASS	PASS	PASS	-

Note:

N.D. = Not detected(<MDL)

MDL= Detection Limit (mg/kg) : 10

mg/kg = milligram per kilogram = ppm = part per million < = less than

With reference to IEC 62321-5: 2013 for total chromium screening first.

Disclaimer Measurement Uncertainty:

Unless otherwise agreed upon, Pass or Fail verdicts are given based on the measured values without any considerations of measurement uncertainties. Please note, every test method has a measurement uncertainty which has been evaluated by the laboratory according to ISO/IEC 17025 requirements. By taking measurement uncertainties into account it might happen that measured values can neither be assessed as PASS nor as FAIL.

This report cannot be reproduced partly, without prior written permission of Laboratory. Any unauthorized alteration, forgery or falsification of the content of this document is unlawful. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Items marked with “#” means they are not accredited by CNAS, “s” means the item of subcontractor, “*” means test items was/were not in CMA scope and the result cannot be as social justice proof data.

Room 201, Room 401, Building 11, No.38 Dongke Road, Dongcheng Street, Dongguan City, Guangdong Province

Test Report

Report No.: NB212608050092

Date: Aug 12, 2026

Page:4/4

Samples photograph(test samples)



NBTS authenticate the photograph on original report only

*** End of Report ***

This report cannot be reproduced partly, without prior written permission of Laboratory. Any unauthorized alteration, forgery or falsification of the content of this document is unlawful. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Items marked with “#” means they are not accredited by CNAS, “s” means the item of subcontractor, “*” means test items was/were not in CMA scope and the result cannot be as social justice proof data.

Room 201, Room 401, Building 11, No.38 Dongke Road, Dongcheng Street, Dongguan City, Guangdong Province